o ) United States
\__/ Environmental Protection
\’ Agency

Technical Analysis for Determination of Technology-Based
Permit Limits for the Guaynabo Drinking Water Treatment
Facility NPDES No. PR0022438

Prepared for:

U.S. Environmental Protection Agency Region 2
Division of Environmental Planning and Protection

290 Broadway

New York, NY 10007-1866

Prepared by:

U.S. Environmental Protection Agency
Engineering and Analysis Division

Office of Water

1200 Pennsylvania Avenue, NW

Washington, D.C. 20460

March 23, 2009

EPA 821-R-11-006



ScannerPC
Sticky Note
Marked set by ScannerPC

ScannerPC
Sticky Note
Marked set by ScannerPC

ScannerPC
Sticky Note
Marked set by ScannerPC

ScannerPC
Sticky Note
[...]
information. The major references used for the analysis include the NPDES permit application
and discharge monitoring report (DMR) data provided by EPA Region 2. In addition, EPA

2-1



obtained facility-specific information from a report of an August 2006 EPA site visit, which was
completed as part of EPA’s review of the DWT industrial sector (ERG, 2006).

Finally, technology-based limits in NPDES permits are performance-based
measures. EPA incorporates technology-based controls in NPDES permits that correspond to the
application of an identified technology (including process changes), but do not require
dischargers to install the identified technology. Therefore, EPA leaves to each facility, including
the Guaynabo WTP, the discretion to select the technology design and process changes necessary
to meet the discharge limitations ultimately specified in the NPDES permit.



3.0 FACILITY INFORMATION

The Guaynabo WTP is located on Road PR-833, kilometer 14.8, Los Filtros
sector at Frailes Ward, in Guaynabo, Puerto Rico (Latitude 18.38, Longitude -66.12). Because
Puerto Rico has not been granted NPDES permitting authority and is in EPA Region 2, EPA
Region 2 is the NPDES permit authority for this facility.

The Guaynabo WTP treats water from the Guaynabo and Bayamon Rivers. Its
design capacity is 26 million gallons per day (MGD), but it typically produces 30 MGD of
finished water for a service population of 204,000 people.' The plant began operations in 1924
and staffs a total of 19 personnel, including two operators per shift for 24 hours per day. The
steps in the water treatment process are illustrated in the flow diagram in Figure 3-6 and are
described below (PRASA, 2005; ERG, 2006).2

. Intake. Upon intake, the water first enters a rapid mix chamber where the
primary coagulant, GC-850 (polyaluminum chloride as aluminum
chlorohydrate), is added at an average rate of 8,500 pounds per day
(Ibs/day) and a secondary coagulant, C-591 (poly-diallyl, dimethyl
ammonium chloride), is added at an average rate of 330 Ibs/day (PRASA,
2007; ERG, 2006). The facility also adds lime at a rate of 20 lbs/day
(PRASA, 2007). Figure 3-1 shows the intake and rapid mix tank, as
viewed during the August 2006 site visit.

Figure 3-1. Guaynabo WTP Intake and Rapid Mix Tank

' The Guaynabo WTP produces drinking water above capacity. Thus, the Guaynabo WTP is using equipment
designed for lower flows, including residuals management equipment. As a result, retention times are less than they
would be at lower flows, and sludge accumulates more quickly in the sedimentation basins (ERG, 2006).

? As part of its review of the DWT industrial sector, EPA visited seven facilities in Puerto Rico, including the
Guaynabo WTP. EPA obtained facility specific information from a site visit completed in August 2006 (ERG,
2006). The photographs and some process information were obtained during the site visit.

3-1



Flocculation. After coagulant addition, the water moves to flocculation
basins (PRASA, 2005). Here, the facility adds a polymer to assist with
flocculation. Figure 3-2 shows the flocculation basins during mixing (left)
and settling (right).

Figure 3-2. Guaynabo WTP Flocculation Basins During Mixing (Left) and Settling (Right)

Sedimentation. After flocculation, the water moves to sedimentation tanks,
where the floc settles from the water. Five sedimentation tanks operate in
parallel and chlorine is added as a pre-chlorination step. The
sedimentation tanks are equipped with continuous sludge removal, and the
plant also drains the tanks quarterly (at the manufacturer’s
recommendations). Tank drainage is limited to one tank each day, and
sedimentation tank drainage is treated at the facility’s sludge treatment
system (STS). Figure 3-3 shows the sedimentation tanks.

Figure 3-3. Guaynabo WTP Sedimentation Tanks



Filtration. Settled water is piped from the sedimentation tanks to dual-
media filters. The filters consist of sand and anthracite with a base layer of
gravel. Filters are backwashed a minimum of once every 24 hours. Filter
backwash is treated at the facility’s sludge treatment system. Figure 3-4
shows the dual-media filters.

Figure 3-4. Guaynabo WTP Filters

Post-Chlorination. Filtered water is disinfected with chlorine gas in a post-
chlorination step, and chlorine is added both before and after the
distribution tank. The finished water is collected in a 10 million gallon,
covered distribution tank before entering the distribution system.

Sludge treatment. The sludge treatment system handles two waste streams
(or residuals) from the Guaynabo WTP: water and sludge from
sedimentation tank drainage and water from filter backwash. In addition to
the continuous sludge removal, the plant drains the sedimentation tanks
quarterly, one tank at a time, sending 1.5 million gallons to the

3-3



equalization basin each drainage day.® The plant pumps the filter
backwash water (1.616 million gallons) to the equalization basin after
each backwash cycle (at least once per day). From the equalization basin,
the residuals are pumped to two gravity thickeners operated in parallel.
Thickener sludge is pumped to six covered, vacuum-assisted sludge drying
beds operated in parallel. Figure 3-5 shows the equalization basin (left)
and sludge drying beds (right) (PRASA, 2005).

Figure 3-5. Guaynabo WTP Equalization Basin (Left) and Sludge Drying Beds (Right)

The supernatant from the thickener is discharged to the Bayamon River. The
NPDES permit application lists the maximum discharge to the river as 3.116 MGD (PRASA,
2007). The Guaynabo WTP contracts with BFI Waste Services for disposal of the dried solids
removed from the sludge drying beds. The solids are trucked to the Ponce landfill, which is
approximately 60 miles from the plant, at a cost of $625 per 20 cubic yards (yd*). On average, 60
to 80 yd* (3 to 4 containers at 20 yd® each) of solids are transported to the landfill once per
month (ERG, 2006).

Figure 3-6 is a flow diagram of the Guaynabo WTP as inspected in August 2006
(ERG, 2006). The diagram includes the raw water treatment system and sludge treatment system.
Flow rates in the diagram are based on the day of expected maximum discharge flow (i.e., day
that the WTP drains its largest sedimentation tank, Sedimentation Tank #5).

% In their NPDES permit renewal application Section 11.C, the facility reported that the two residuals streams totaled
3.116 MGD at a maximum (PRASA, 2005). However, in Part V of the permit application, the facility reports actual
monitored residuals flow values: maximum flows of 4.3 MGD and a long-term average flow of 3.05 MGD (PRASA,
2005). The facility is producing drinking water above design capacity (30 MGD distributed vs. 24 MGD designed),
which results in greater sludge volumes (ERG, 2006).

3-4



G-¢

To Guaynabo/Caguas
Distribution System

Chlorine

Post-Chlorine

i > Distribution

Tank

<

Raw Water from Coagulants Polymer
Bayamoén River Li Pre-Chlori
(San Juan Dam) ine re- iorme
Raw Water Rapid Flocculation Sedimentation .
30.0 MGD Mixi . . Filters
ixing Mix > Basins > Tanks (18)
Chamber Chamber ®) 5)
4 =&
@) oA
I Fwug |255
| 5z = L4 g ]
888 Uz -
Raw Water from lw® % 8 o B > 8
. = = *5 o =
Guaynabo River : = 5 2 - > 2 %
(Santa Rosa Intake) ZE a7z
I3 & o §>
i %—
Discharge 001 : v
to storm water sewer that ravity Maximum o
discharges to the Bayamon River Thickeners Equahz.atlon
Basin
, «— 1
Drying Bed
(6
*Sedimentation tanks are drained quarterly, To Sanitary | _____.
resulting in a maximum flow of 1.5 MGD. Landfill

Figure 3-6. Guaynabo WTP Process Flow Diagram

Source: December 14, 2005 NPDES Permit Application

Chlorine

To San Juan Distribution

System

Flow rates based on the day of
expected maximum flow.

Normal operation

If recirculation occurs




4.0 WASTEWATER CHARACTERISTICS

This section discusses the treatment chemicals added by the Guaynabo WTP
process (Section 4.1). It also presents data on the facility’s wastewater characteristics (Section
4.2) and EPA’s selection of pollutants of concern (POCs) (Section 4.3). Finally, Section 4.4
presents the estimated baseline pollutant loadings for the POCs.

4.1 Treatment Chemical Addition

At the Guaynabo WTP, the process of purifying river water for human
consumption includes addition of chemicals to assist in flocculation and settling, and further
addition of chemicals for disinfection. The Guaynabo WTP generates residuals wastewater from
filter backwash and sedimentation tank drain. The wastewater is treated through its sludge
treatment system, and effluent wastewater discharges to the Bayamon River. EPA obtained data
on treatment chemical addition and effluent water quality. Table 4-1 lists the chemicals added at
the Guaynabo WTP.

Table 4-1. Guaynabo WTP Treatment Chemicals Identified During 2006 Site Visit

Chemical Purpose Dosage
Gaseous chlorine — Primary Chlorination Only Primary Disinfection 330 Ib/day
Hydrated Lime (Ca(OH),) Coagulant/pH Adjustment | 20 lIb/day
Polymer GC-850 (Polyaluminum chloride as Aluminum Coagulant Aid 8,500 Ibs/day
Chlorohydrate)
Polymer C-591 (Polydiallyl dimethyl ammonium chloride) Coagulant Aid 100 lbs/day

Sources: The Safe Drinking Water Information System (SDWIS), the Community Water Systems Survey (CWSS),
the Information Collection Rule (ICR) Auxiliary 1 Database, and EPA’s site visits to Puerto Rico DWT plants. See
also the memorandum entitled, “Chemicals Added as Part of Drinking Water Treatment at Puerto Rico Facilities,”
dated February 21, 2007, DCN EPA-HQ-OW-2004-0035-DW03620.

The treatment chemicals listed in Table 4-1 contain active ingredients such as
aluminum, calcium, and ammonia compounds, but they also contain impurities. From the
American Water Works Association (AWWA) publication, Trace Contaminants in Drinking
Water Chemicals, drinking water treatment chemicals contain impurities that can concentrate
into detectable levels in residuals and recycle streams over time (AWWA, 2002). Table 4-2 lists
the chemical impurities detected in polyaluminum chloride, as identified by AWWA. Appendix
C contains a complete listing of the AWWA chemical data for polyaluminum chloride, including
those chemicals that were not detected.

Table 4-2. Chemicals Detected in Polyaluminum Chloride

Pollutant Mean Concentration (mg/kg dry)
Aluminum 140,000
Barium 0.553
Calcium 105
Chromium 0.41
Copper 0.497
Iron 46.7

4-1



Table 4-2. Chemicals Detected in Polyaluminum Chloride

Pollutant Mean Concentration (mg/kg dry)
Magnesium 19.3
Manganese 2.30
Mercury 0.978
Molybdenum 1.10
Nickel 1.20
Phosphorus 263
Potassium 8.33
Silicon 30.9
Sodium 728
Strontium 0.41
Titanium 1.9
Vanadium 2.0
Zinc 21.8
Zirconium 0.683

Source: AWWA, 2002.

As aresult of disinfection, chlorine by-products may form in drinking water and
drinking water treatment residuals (AWWA, 2002). By-products from disinfection include
dihaloacetonitriles, haloacetic acids, and trihalomethanes.

4.2 Wastewater Characteristics

The Guaynabo WTP wastewater contains pollutants from the raw water (the
Guaynabo and Bayamoén Rivers), from treatment chemical addition, and from disinfection by-
products. EPA Region 2 provided discharge monitoring report (DMR) data for the Guaynabo
WTP, for 2003 to 2005. Table 4-3 lists the pollutant parameters from the DMR data, their
possible source, and the pollutant concentration ranges reported in the DMRs.

4-2



£t

Table 4-3. Parameters Reported in Guaynabo WTP DMRs ©

Concentration (mg/L), Unless Otherwise Noted

Pollutant Name in DMR Possible Pollutant Source ? Minimum Maximum Average
Ammonia (Total Ammonia and | Treatment chemical addition (C-591). Also occurs naturally in some Non-detect 1.56 0.262
Ammonium) surface water. (ND)

Biochemical Oxygen Demand | Occurs in surface water both naturally and from animal and human ND 17 2.23

(BOD, 5-Day) sources (including treated sewage and industrial discharges).

Color Treatment chemical addition (polymers) and naturally occurring in raw ND 20 5.65
water.

Dissolved Oxygen Not applicable. 2.8 11.1 4.725

Dissolved Sulfide Occurs naturally in some surface water. ND 0.011 0.000633

Fecal Coliform Occurs in surface water from animal and human sources (including ND 1,600 102
animal feeding operations).

Oil & Grease Water quality-based parameter. Does not result from drinking water No valid data points included in DMR data.
treatment process.

pH Treatment chemical addition (lime, alum, and calcium hydroxide). 7.5 8.7 7.97

Surfactants Water quality-based parameter. Does not result from drinking water ND 0.029 0.00324
treatment process based on the identified chemical additions at
Guaynabo WTP. °

Temperature Altered during retention time in sedimentation basin and thickener. 23.3 29.3 26.3

Total Arsenic Occurs naturally in some surface water. Not present in treatment ND 0.043 0.00354
chemicals added by Guaynabo WTP.

Total Coliform Occurs in surface water from animal and human sources (including ND 1,600 202
animal feeding operations).

Total Copper Occurs naturally in some surface water. Also treatment chemical ND 0.759 0.0602
addition (treatment chemical impurities).

Total Dissolved Solids (TDS) | Occurs naturally in some surface water and is concentrated in residuals 0.26 230 175
during water purification.

Total Fluoride Occurs naturally in some surface water. 0.025 0.19 0.0886

Total Lead Occurs naturally in some surface water. Not present in treatment ND 0.0843 0.00729
chemicals added by Guaynabo WTP.

Total Manganese Occurs naturally in some surface water. Also treatment chemical 0.0039 11.7 0.794

addition (treatment chemical impurities).




Lal%

Table 4-3. Parameters Reported in Guaynabo WTP DMRs ¢

Concentration (mg/L), Unless Otherwise Noted

during water purification.

Pollutant Name in DMR Possible Pollutant Source * Minimum Maximum Average

Total Mercury Occurs naturally in some surface water. Also treatment chemical ND 0.000168 0.0000301
addition (treatment chemical impurities).

Total Phosphorus Occurs naturally in some surface water. Also treatment chemical ND 12.8 0.935
addition (treatment chemical impurities).

Total Recoverable Phenolics Water quality-based parameter. Does not result from drinking water 0.001 0.303 0.0399
treatment process.

Total Residual Chlorine Treatment chemical addition (chlorine) 0.2 2.8 1.45

Total Settleable Solids Occurs naturally in some surface water and is concentrated in residuals ND ND ND
during water purification.

Total Zinc Treatment chemical addition (treatment chemical impurities). ND 0.664 0.0543

Turbidity Occurs naturally in some surface water and is concentrated in residuals 0.55 2,800 260

a — Table 4-3 does not consider whether pollutants (such as metals) are present in raw water. Also, in the 2005 NPDES Permit Application, the Guaynabo WTP
listed many pollutants as “believed absent,” including some of those in Table 4-3. Appendix A contains the list of pollutants listed as “believed absent.”

b — Source: U.S. EPA Region 2, 2002. Statement of Basis Draft NPDES Permit to Discharge into the Waters of the United States, DCN DW01039.

¢ — Source: Guaynabo WTP DMRs, 2003 to 2005.




Table 4-4 lists pollutants in addition to those in Table 4-3 that are likely
discharged in Guaynabo WTP wastewater. These pollutants are components or impurities of
treatment chemicals, or they are disinfection by-products. The NPDES permit for the Guaynabo
WTP does not regulate these pollutants, and no DMR data are available for them, which is why
they do not appear in Table 4-3.

Table 4-4. Additional Potential Guaynabo WTP Wastewater Pollutants

Parameter

Basis for Assumed Presence

Dihaloacetonitriles

Disinfection by-product.

Haloacetic acids °

Disinfection by-product.

Total Aluminum

Treatment chemical component.

Total Barium

Treatment chemical impurity.

Total Calcium

Treatment chemical impurity.

Total Chromium

Treatment chemical impurity.

Total Iron

Treatment chemical impurity.

Total Magnesium

Treatment chemical impurity.